
 

 

 

                     

Department of Civil Engineering and Architecture 

 

 

                      

MUNICIPAL WASTEWATER   

 

TREATMENT IN TURKEY AND ESTONIA 

  

  

 

ASULA REOVEE PUHASTAMINE TÜRGIS JA EESTIS 

 

 

 

                                                          MASTER THESIS 

                                                                  EA70LT 

                                                             

                                                              

 

                                            Student:                    Seyhan Sevgili       …………………    

                                                                         

                                      Student Code:          EABM156448 
[...]
Processes are mostly used methods, if the flow rate is quite high in a region. [9] 

 

 

Chart 6. Percentage of the common used process in biological treatment. [9] 

 

In each region, different methods are used in Turkey. Chart 7 shows which processes are 

popular in the regions. In Southeast Anatolia, mostly BNR and SP (Stabilization Ports) are used 

and in Marmara Region usually extended aeration activated sludge process, activated sludge and 

BNR processes are preferred. In Black Sea Region, the same processes are used with Marmara 

Region. In Central Anatolia, additively SP process is used. In Eagan Region and Mediterranean 

Regions, extended aeration activated sludge process (EAASP), activated sludge and BNR 

processes are mostly used and in Eastern Anatolia Region, SP process is also used. [9] 

39%

24%

9%

7%

1%

20%

Percentage of Common Used Process in Biological 

Wastewater Treatment

Extented Aeration Activated Sludge Process Activated Sludge Process

Stabilization Ponds Tricklik Filter

Rotating Biological Contactor Biological Nutrient Removal



42 
 

 

Chart 7. The Most common used Biological Processes Based on Regions. [9]  

 

In Chart 8, it is shown that preliminary settling is applied in 81 of 234 municipal wastewater 

treatment plants. Preliminary settling is usually used in the treatment plants which are applied the 

biological treatment and in trickling filter processes, preliminary settling is applied as a system 

requirement. 70 % of activated sludge process have preliminary settling and other processes such 

as BNR, SP (Stabilization Ports), extended aeration activated sludge process, physical and 

preliminary treatment systems have preliminary settling at a rate of %50. [9] 

 

 

Chart 8. Percentage of preliminary settling applications. [9]  

 

18% 25% 25% 18% 22%
45%

28%
45% 20%

20% 25%
10%

42%

10%

5%
4%

30% 35%
30%

52%
20%

40% 52%

28% 10%
28%

0%

20%

40%

60%

80%

100%

120%

Marmara Black Sea Aegean Mediterranean Central

Anatolia

Southeast

Anatolia

Eastern

Anatolia

The Most common used Biological Processes Based on 

Regions

BNR Trickling Filter Activated Sludge SP EAAS

37.60%

62.40%

Percentage of Preliminary Settling Applications 

Preliminary settling applied Preliminary settling not applied



43 
 

According to researches, almost 55 % of the wastewater plants discharge their treated 

wastewater to receiving bodies such as rivers, lakes, streams. However, the wastewater plants 

which are in coastal regions, they discharge their wastewaters to the sea via deep-sea discharge 

systems. In this case, it can be said that the amount of discharged wastewater to the sea and lakes-

rivers are almost the same. In Chart 9, discharged wastewater quantities to receiving bodies are 

illustrated based on regions in Turkey. [9] 

 

 

Chart 9. Discharged wastewater quantities to receiving bodies. [9]  

 

4.3 Legislations and regulations regarding wastewater in Turkey  

 

Basically, there are 9 regulations regarding water – wastewater treatment in Turkey. Three of 

them are directly about wastewater - water quality and rest of them are indirect. The most important 

regulations are following: 

• Water Pollution Control Regulation 

• Urban Wastewater Treatment Regulations 

• Regulation on Control of Pollution Caused by Dangerous Substances in Water Bodies  

 

 

 

40% 55% 35% 50%

60%
45%

65%
50%

96% 100% 25%

4%

75%

0%

20%

40%

60%

80%

100%

120%

Marmara Black Sea Aegean Mediterranean Central

Anatolia

Southeast

Anatolia

Eastern

Anatolia

Discharged Wastewater Percentages to Receiving Bodies 

Based on Regions

Deep sea discharge Stream-Rivers Lake-Dam



44 
 

4.3.1 Water pollution control regulation 

 

The objective of this regulation is the protection of groundwater/surface water potential and 

prevention of water pollution with sustainable development goals. This regulation covers the 

quality classification of water bodies, usage purpose of water, the prohibitions and plans for 

protection of water quality, discharging of wastewater principles, rudiments of wastewater 

infrastructure facilities and the monitoring and measurements studies for prevention of water 

pollution. [16] 

This regulation also contains some principles about protection of water.  They are listed below: 

• For prevention of water pollution, all types of pollutant sources should have a permit 

document.  

• The quantity of domestic wastewater must be same with the water amount that reaches 

to a residence. 

• Reducing the wastewater amount and its pollution concentration. 

• Selection of proper and economical treatment methods for wastewater treatment. 

• Providing common wastewater treatment plants for the residential areas that have 

similar characteristic wastewater. 

 

Some of the basic principles to be applied for discharging wastewater into sewage systems 

are; 

• In places where there is sewerage system, it is a right and obligation to connect all 

types of wastewater to the sewerage network in principle. 

• Sewerage systems can’t be destroyed, and their intended use can’t be changed. 

• To determine the amount of wastewater, those who supply water outside the drinking 

water network, they must certify the amount of water and report it to the management 

of infrastructure facilities and, it must be connected to the sewage system for the cost. 

       And if industrial wastewater to be sent to sewage system directly, it needs some requirements 

according to the regulation: [16] 

• It must not damage the structure and operation of the sewerage system. 

• It must not create health hazards for employees and surrounding communities. 



45 
 

• It must not affect the operation and efficiency of the wastewater treatment plant. 

• It must not contain the substances that are toxic for biological treatment.  

 

Water Pollution Control Regulation set up standards regarding wastewater discharge to the 

receiving water bodies and sewerage systems. In Table 8, limit values of wastewater discharges to 

the sewerage system are shown. [16] 

 

Table 8. Wastewater limit values applicable to discharge of wastewater into a sewerage system 

[16]  

Parameter The wastewater limits for 

sewerage system 

The wastewater limits if the 

sewerage systems end up with 

deep sea discharge 

Temperature (˚C)  40 40 

pH 6.5-10 6-10 

Suspended Solids (mg/l) 500 350 

Oil and Grease (mg/I) 250 50 

Tar and oil based oils(mg/I) 50 10 

(COD) (mg/l)  4,000 600 

(BOD) (mg/l) - 400 

Sulfate (SO4
=) (mg/l) 1,700 1,700 

Total sulfur (S) (mg/l) 2 2 

Phenol (mg/l) 20 10 

Chlorine as Free (mg/l) 5 5 

Total Nitrogen (N) (mg/l) * 10 

Total Phosphorus (P) (mg/l) *  

Arsenic (As) (mg/l) 3 10 

Total Cyanide (CN) (mg/l) 10 10 

Total Lead (Pb) (mg/l) 3 3 

Total Cadmium (Cd) (mg/l) 2 2 

Total Chromium (Cr) (mg/l) 5 5 

Total mercury (Hg) (mg/l)  0.2 0.2 

Total copper (Cu) (mg/L) 2 2 

Total nickel (Ni) (mg / l) 5 5 

Total zinc (Zn) (mg / l) 10 10 

Total tin (Sn) (mg / l) 5 5 

Total silver (Ag) (mg / l) 5 5 

Chloride (mg / l)  10,000 - 

MBAS (mg / l) Forbidden Forbidden 
 



46 
 

      Table 9 shows the discharge standards to the receiving areas for the pollution load with more 

than 6,000 kg\day as BOD and the population is more than 100,000 people. 

 

Table 9. The discharge standards to the receiving areas. [16]  

Parameter Composite sample 24 hours \ Pop.>100,000 PE 

BOD (mg/l) 40 

COD (mg/l) 80 

Suspended Solids (mg/l) 40 

pH 6-9 

Total Nitrogen (mg/l) 15 

Total Phosphorus (mg/l) 2 

 

4.3.2 Urban wastewater treatment regulation 

 

The legislative act regulates collection, treatment, and discharge of urban wastewater besides, 

protection of the environment against the adverse effects of the wastewaters coming from specific 

industrial facilities. 

The scope of this regulation is collection, treatment, discharge, monitoring, reporting, and 

supervision of the urban and some specific industrial wastewater. [28] 

Principles for the implementation of this Regulation:  

• In case the current treatment rate is insufficient, to prevent the environment from being 

adversely affected, the second treatment step of this urban treatment is necessary 

according to the instructions of this regulation. 

• In less sensitive water areas, it is essential to use of primary treatment methods and in 

sensitive water areas, the advanced treatment methods must be preferred.  

• The connection of industrial wastewater to the sewerage system and the acceptance of 

the wastewater discharge to the receiving body are subject to permission. 

• It is forbidden to discharge any kind of solid waste, treatment sludge, and septic tank 

sludge into receiving water environments. 

• Monitoring of treatment plants, wastewater and receiving environment is necessary for 

the protection of the environment.  



47 
 

• It is essential to publish the information of wastewater and treatment sludge disposal. 

[28] 

 

4.3.3 Regulation on control of pollution in water bodies caused by dangerous 

substances  

 

Purpose of this Regulation is prevention, and gradual reduction of pollution caused by 

dangerous substances in and around water. 

This regulation covers identification of dangerous substances causing pollution, the forming 

of pollution reduction program, prevention and monitoring of pollution, inventory of hazardous 

materials discharged into the water and determination of discharge standards and quality criteria 

in surface waters, in estuary waters, in regional waters.  

The industries that have dangerous substances, they need to have ‘Environmental Permission’ 

from Environment and Urban Ministry to discharge their wastewater to the receiving bodies. If an 

industry has this permission, they can discharge their wastewater to the receiving bodies, but they 

must notify all information to online Ministry system such as parameters, flow etc. Thus, the 

Ministry can monitor all discharges from the industries.  

 

4.4 Bursa Eastern wastewater treatment plant  

 

  Bursa Eastern wastewater treatment plant was constructed in between 2003-2006 and it is in 

Osmangazi county in Bursa. The aim of this plant is treating the wastewater coming from the 

eastern side of Bursa.   

 The capacity of this plant is 240,000 m3/day. The system is operated by 5-

stage Bardenpho process. This process contains carbon removal as well as nitrogen and 

phosphorus treatment. Under favor of this system, the plant can reach the European effluent water 

quality standards. Removal of nitrogen from the system is carried out in aeration pools and 

phosphorus is removed with excess sludge by taking anaerobic/aerobic conditioning and taking 

into bacteria (sludge).  In Table 10, the unit processes of the plant are shown. [11] 

 



48 
 

Table 10. The main unit processes and their design criteria. [11]  

Unit process Volume 

Selector Tank (2-chamber tank) 4,408 m3 

Anaerobic Reactor (2 parallel lines) 33,940 m3 

Anoxic Reactor 1  72,123 m3 

Aerobic Reactors 1 144,247 m3 

Anoxic Reactor 2  52,650 m3 

Aerobic Reactors 2 19,473 m3 

Total Process Tank Volume  326,841 m3 

Sedimentation Tanks (12 Tanks) 71,100 m3 

 

The wastewater arrives at the plant by 2 sewer pipes that have 2,000 mm diameter each. In Table 

11, the all unit process of this wastewater treatment plant and their numbers are shown. 

 

Table 11. The all unit process and numbers. [11]  

Process  Numbers 

Flume overflow 1 unit 

Coarse Screen  8 units 

1st Stage Pumping station  4 units 

Mechanical Fine Screens  4 units 

Grit Chamber  3 units 

Selector  1 unit 2 pieces 

Anaerobic tanks  4 units 2 lines 

Anoxic and Aerobic tanks  12 units on 3 lines 

Sedimentation tanks  12 units 

Return Activated Sludge pumping station 2 units 

Excess Sludge Pumping Station  1 unit 

Foam Pumping Station  3 units 

Sludge Screen 1 unit 

Sludge Buffer Tank  3 units 

Sludge dewatering  1 unit 

Sludge Lime Stabilization  1 unit 

Service Water / Fire Pump Station 1 unit 

Overflow Pumping Station  1 unit 

 

4.4.1 Flow diagram of the treatment plant  

Bursa Eastern wastewater treatment plant was constructed in between 2003-2006. The main 

processes are Primary Treatment, Biological Treatment (Bardenpho), Sludge Treatment. The entire 

process is shown in Figure 14.   



49 
 

          

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



50 
 

Figure 14. Flow diagram of eastern wastewater treatment plant. [11] 

 

4.4.2 Wastewater characteristics of Eastern wastewater treatment plant   

 

In 2016, Eastern wastewater treatment plant received 107 million m3 wastewater in total. 

83.533.786 m3 of this total amount was treated by biological process and 24,214.,262 m3 

wastewater treated in primary treatment due to the overflow (precipitation) and power cut in the 

facility. According to the amount of wastewater in 2016, the average daily quantity was 299,300 

m3. During 2016, the number of rainy days was 97 and in the overflow days, the flow sometimes 

was increased to 710,000 m3\d. The daily energy consumption was 92,849 kWh / day and the 

yearly energy consumption was 33,345,605 kWh/year. [11] 

       The wastewater input and output values are shown in Chart 10 and 11. According to Chart 10 

values, pollution rates are 79.3 %for BOD, 97.5 % for COD, 105.09 % for suspended solids, 80.6 

% for total nitrogen and 70.6 %for phosphorus. [11] 

 

 

Chart 10. The input values of wastewater. [11]  

 

267

533

267

63

11

212

519

281

51

7.8

0

50

100

150

200

250

300

350

400

450

500

550

BOD COD Suspended Solids Total Nitrogen Total Phosphorus

. The input values of wastewater (mg\l )

Design Parameter Actual



51 
 

       When Chart 11 values are analyzed, can be seen, that COD treatment efficiency is almost 94 

%, BOD is 97%, Nitrogen is 90 % and phosphorus is 84 %. COD, BOD, and Suspended solids 

concentrations are less than the limit values as it is shown in the Chart 11. 

 

 

Chart 11. The output values of treated wastewater. [11]  

 

         The amount of flow by years is shown in Chart 12 for Eastern wastewater treatment plant. 

The flow in 2016 was more than 240,000 m3\d. It means the flow was higher than the capacity of 

the plant, and the numbers of rainy days in 2016 were 100 days. [11] 

 

 

Chart 12. The amount of flow by years. [11]  

25

125

35

10
36

28

7 4.3 1.1
0

25

50

75

100

125

150

BOD COD Suspended Solids Total Nitrogen Total Phosphorus

The output values of  treated wastewater (mg\l )

Discharge Standarts Actual

0

100000

200000

300000

400000

2006200620072007200820082009200920102010201120112012201220132013201420142015201520162016

The Amount of FLow (m3\d)

Total Flow Input Flow Dizayn Value



52 
 

             ln 2016, 197 tons solid waste and 290 tons sand removed by the screening process. In sludge 

dewatering unit, 2,760,420 m3 sludge processed and stabilized with 5.694 tons lime. The sludge is 

removed as sludge cake from the plant and they are removed in lagoons. The sludge in lagoons is 

sent incineration process and the ash is sent to tile factory and used for producing tile. Used lime 

is illustrated in Chart 13 and consumption of Polyelectrolyte are shown in Chart 14 for 2016 by 

months. [11] 

 

Chart 13. Used lime by months by months in 2016 [11]  

 

and consumption of Polyelectrolyte is shown in Chart 14 for 2016 by months.   

 

 

Chart 14. Consumption of Polyelectrolyte by months in 2016. [12]  

 

0
10000
20000
30000
40000
50000
60000
70000
80000
90000

100000

Jan Feb March April May June July Aug Sep Oct Nov Dec

Used lime kg\day  

Removed Sludge Lime

25000

50000

75000

100000

125000

150000

Jan Feb March April May June July Aug Sep Oct Nov Dec

Consumption of Polyelectrolyte kg\day  

 Polyelectrolye Dry Solids



53 
 

In 2016, the average energy consumption was 100,000 kW\h monthly in the Eastern wastewater 